
Cost and Energy Intensity of U.S. Potable Water Reuse 
Systems

Journal: Environmental Science: Water Research & Technology

Manuscript ID EW-ART-01-2021-000017.R1

Article Type: Paper

 

Environmental Science: Water Research & Technology



Cost and Energy Intensity of U.S. Potable Water Reuse Systems

Alison Sima and Meagan S. Mautera,*

a Department of Civil & Environmental Engineering, Stanford University, CA 94305, USA

*Corresponding Author: mauter@stanford.edu

Abstract

This paper reports on a new and open-source dataset, curated from facility-specific 

engineering reports, detailing facility features for an aggregated total of 70 operating, 

demonstration, pilot and unbuilt U.S. potable water reuse systems. The dataset and our following 
[...]
The SDWIS dataset provides name, installed unit processes and treatment objective, 

capacity, PWS identification numbers, facility type, source water, population served, and 

location (city, state, and zip code) for all regulated PWS in the U.S. While the coverage of 

SDWIS data is much broader than the NRC or EPA datasets, past work suggests that SDWIS 

reporting is highly inconsistent across plants and years.29 Thus, we limit data use to installed unit 

processes.

Page 8 of 26Environmental Science: Water Research & Technology



2.2. Process-based estimates of the electricity intensity of potable reuse systems 

We define our control volume boundary around advanced water treatment, excluding 

conventional wastewater treatment processes and post-treatment (Figure 2). Post-treatment 

includes de- or re-carbonation, pH adjustment, and/or chemical softening processes. In energy 

calculations, we also exclude energy embedded in wastewater collection, conveyance, treatment, 

and distribution to end users.23 

We estimate potable reuse electricity intensity by source water following the calculation 

methods detailed in Gingerich & Mauter (2017)29 and using Python for simple matrix 

multiplication. Electricity intensities of unit processes are adjusted for water recovery and then 

summed across the treatment train. Gingerich & Mauter (2017) used SDWIS as the sole source 

of data for unit processes of PWSs, while the present work uses only the unit processes compiled 

from facility specific reports for each of the 70 systems (Table S1), as we believe those primary 

sources to be the most reliable. Electricity intensity and water recovery estimates for individual 

unit processes are in SI Section 3.0.

Figure 2. Characterization of indirect (IPR) and direct potable (DPR) reuse schema. Some IPR 

facilities convey reclaimed water from conventional municipal wastewater treatment plants to 

offsite advanced water treatment facilities, while other facilities employ their advanced treatment 

process onsite. The advanced treated water is then directed towards an environmental buffer. 

DPR pathways include sending advanced treated water to a drinking water plant or storage 

before distribution for potable use. We calculate the process-based energy intensity using a 

control volume boundary of advanced water treatment, or treatment of secondary and tertiary 

Page 9 of 26 Environmental Science: Water Research & Technology

https://www.zotero.org/google-docs/?BtvNMu


effluent feedwaters, excluding conventional wastewater treatment processes (i.e., aeration or 

flocculation) but including small-scaled membrane bioreactors (MBRs).

A subset of 10 potable reuse projects were covered by the EPA, NRC, SDWIS, and our 

dataset. These facilities were used to evaluate the consistency of energy intensity estimates from 

past assessments and the accuracy of these estimates relative to measured process-based 

electricity intensities (kWh/m3), where available. These 10 projects include examples from both 

membrane- and non-membrane-based systems.

2.3 Capital and operational costs of analyzed facilities

We curated data on capital and operational costs of potable reuse facilities from 

published presentations and reports from engineering consulting firms, utility and water agency 

press releases, and peer reviewed and grey literature sources. We use one data point from the 

EPA (2017) compendium, while the rest of the capital and O&M costs are from utility or 

engineering firm documentation of specific facilities. For unbuilt facilities, the costs reported in 

technical documentation are engineering estimates that are subject to change as construction 

proceeds. For built facilities, we report the actual costs of construction and, when available, 

routine costs for facility operation and maintenance. Available capital cost breakdowns for a 

selected number of reuse projects are in Table S2. While robust cost data was not available for 

each class of treatment train, costs were widely available for potable reuse systems with MF, RO, 

and UV AOP unit processes. All costs were adjusted to $2020. 

2.4. Estimating average air emission externalities using Water-AHEAD

We estimate the air emission externalities of four representative membrane and non-

membrane potable reuse treatment trains using the Water-AHEAD tool for estimating human 

health, environmental, and climate (HEC) externalities associated with water and wastewater 

treatment trains.29 We use plant-specific unit processes, average recoveries for unit processes, 

and national averages for electricity generation and chemical manufacturing. Specific input 

values and model assumptions are detailed in SI Section 3.0. The output of the model includes 

the electricity and thermal energy consumed (kWh/m3), the total chemicals consumed in the 

treatment train (mg/L), and air emission climate and health damages ($K/year) adjusted in 

Page 10 of 26Environmental Science: Water Research & Technology



$2020.

3. Results and Discussion

3.1. General Characteristics of U.S. Potable Reuse Systems 

Our analysis identified 70 operational, unbuilt, pilot, demonstration, and decommissioned 

U.S. potable reuse systems. Over the past 15 years, 14 pilot studies and demonstrations have 

been implemented, with over 10 potable reuse systems currently in the design or construction 

phase (Figure S1a). The majority of facilities analyzed in this work were located in California 

(34%) or Florida (17%), with many facilities sited near the coast for cost effective brine disposal 

(Figure S3). Another 17% of the facilities were located in TX, though most serve land-locked 

urban areas. The remaining potable reuse systems were located in Arizona, Colorado, Georgia, 

New Mexico, Texas, Virginia, and Washington. 

The operational facilities in our dataset spanned a wide range of capacities, from less than 

10,000 m3/day to over 350,000 m3/day, with an average size of 84,600 m3/day (Figure 3A). Over 

half of the systems are either unbuilt demonstration projects or pilot studies, with only 38% (27 

systems) currently online. The distribution of facility sizes for the 25 operational, unbuilt, pilot, 

and demonstration with available cost information is representative and reported in Figure 3B. 

Of the 25 facilities with capital cost information, 12 are operational, 6 are demonstration projects 

or pilot studies, and 7 are unbuilt. The 7 O&M cost data points represent 2 demonstration 

projects, 3 operational, and 2 unbuilt facilities.

Page 11 of 26 Environmental Science: Water Research & Technology



0

10

20

30

40

0e+00
1e+05

2e+05
3e+05

4e+05

Capacity (m3 d1)

F
re

qu
en

cy
A

0

10

20

30

40

0e+00
1e+05

2e+05
3e+05

4e+05

Capacity (m3 d1)

B

0

10

20

30

40

raw wastewater

secondary efflu
ent

tertia
ry efflu

ent

surface water

Feedwater for Potable Reuse

C

Status Decommisioned Demonstration Project Pilot study Not Built Operational

Figure 3. Attributes of U.S. potable water reuse systems. (A) Capacities in m3/day for all 70 

potable reuse systems. (B) Capacities in m3/day for the subset of 25 potable reuse systems with 

sufficient cost data to be included in our cost analysis. (C) Feed water type entering IPR 

facilities.

Feedwaters for potable reuse systems fall into four general categories: raw wastewater, 

secondary, tertiary, or surface water. We define “raw wastewater” as untreated sewage pumped 

or gravity-fed to the centralized wastewater treatment plants. “Secondary effluent systems” are 

systems that intake secondary treated effluent as their feedwater. In our analysis, we assume 

secondary treated effluent as wastewater that has undergone a biological and/or clarification 

process. Likewise, “tertiary effluent systems” are systems that intake tertiary treated wastewater, 

or secondary treated wastewater that has undergone nutrient removal. The category surface water 

includes non-traditional feedwaters, such as wetland effluent or an imported blend of surface 

waters. Over 75% of the analyzed systems use secondary (29 systems) and tertiary effluent (25 

systems) feed streams (Figure 3C). Raw wastewater is a feedwater for only 6 operational 

systems, where advanced water treatment occurs immediately after conventional wastewater 

treatment. 

Treatment trains are tailored for feedwater quality, end user, and state discharge 

standards. Figure 4 presents selected reported treatment trains for both proposed and operational 

potable reuse treatment trains by feedwater type, with unit processes organized by treatment 

stage. This figure is not exhaustive in the diversity of the treatment trains for the 70 potable reuse 

Page 12 of 26Environmental Science: Water Research & Technology



systems. However, most treatment configurations are close variations of one another and deviate 

by only a few treatment processes. 

Figure 4. Unit processes in potable reuse treatment trains, categorized by treatment purpose and 

augmentation type for all potable reuse systems. Percentages at the bottom of the figure denote 

the frequency that the unit process appears in our set of 70 analyzed potable reuse treatment 

trains. Representative percentages were not calculated for post-treatment since the absence of 

consistent reporting precluded definition of specific chemicals used in each treatment train or 

any associated electricity consumption at the plant. (BAC/BAF = biologically active 

carbon/filtration, GAC = granular activated carbon, DPR = direct potable reuse, MBR = 

membrane bioreactor, MF/UF = micro/ultrafiltration, RO = reverse osmosis, SAT = soil aquifer 

treatment, UV/AOP = ultraviolet advanced oxidation process). 

Raw wastewater feed streams are universally treated by conventional wastewater 

treatment processes or membrane bioreactors (MBRs). MBRs combine a suspended biomass 

reactor with a membrane filtration step to act as a pretreatment step or produce high quality 

water adequate for water reuse.49 For example, the City of Abilene Hamby Water Reclamation 

Facility employs a MBR before RO and ozone-BAF for treatment to potable reuse standards.43 

For raw wastewater feed streams, however, conventional wastewater treatment followed by 

Page 13 of 26 Environmental Science: Water Research & Technology

https://www.zotero.org/google-docs/?KjMpjC


ultraviolet radiation (UV) and soil aquifer treatment (SAT) is more common than MBRs, with 

half of the operational systems employing this treatment train. 

For secondary and tertiary effluent or blended feed streams, MF and UF is the most 

common pretreatment method and was present in 71% of the analyzed systems. This percentage 

is inclusive of the MF and UF membranes that are employed in MBR systems. Over half of the 

advanced treatment systems use RO with ultraviolet advanced oxidation processes (UV/AOP). 

Membrane-based RO systems are often followed by post-treatment chemical addition of lime, 

caustic soda, and/or calcium chloride stabilizers. Inconsistent reporting precluded determination 

of the frequency of use for different post-treatment chemicals, but we note that most systems use 

more than one. Membrane-free ozone-BAF/BAC is employed in 16% of the analyzed systems 

and does not require post treatment other than disinfection.7,20 GAC not used in ozone-BAC 

treatment trains was counted separately and was present in 21% of the systems. 

Most potable reuse facilities supply water indirectly by discharging into groundwater 

aquifers (37%) via direct injection and spreading basins or surface waters (23%), such as rivers, 

ponds, and lakes. A few systems (13%) direct tertiary effluent or blended feed streams into 

engineered environmental buffers, such as constructed wetlands, for treatment before 

augmentation back into surface waters. While at least 12 DPR pilot studies and demonstration 

projects (or 23% of 70 systems) have been installed since 1980, only two operational facilities 

discharge directly to distribution systems in a direct potable reuse (DPR) scheme. Past work has 

documented the myriad of regulatory, technological, funding, and public perception barriers to 

DPR.9,35,40,44–46

3.3. Electricity intensity of advanced treatment for potable water reuse

There are few direct reports of energy consumption at operational facilities, and past 

work often presents point estimate energy intensities for specific facilities or treatment trains 

without accounting for variability in unit process electricity consumption. We perform a meta-

analysis of past studies and compare this distribution of energy intensity estimates to actual 

energy intensity for operational facilities. We plot the expected range of IPR electricity intensity 

for individual facilities (Figure 5A), with the range representing the sum of the minimum and 

maximum electricity intensity values for each of the unit processes and the black triangles 

representing measured energy intensity values from operational facilities. The process-based 

Page 14 of 26Environmental Science: Water Research & Technology



approach leads to very broad ranges in estimated energy intensity, while discrepancies in the data 

sources reporting installed unit processes further broaden this potential range. The greatest 

discrepancy originates with SDWIS data, which tends to provide an incomplete list of unit 

processes and results in underestimates of treatment train energy intensity. Since the SDWIS is 

the only comprehensive database of public drinking water systems in the U.S., we strongly 

recommend prioritizing reporting consistency and explicit demarcation of potable water reuse 

facilities.

Our model estimates a range of energy intensities for FAT process trains (e.g., GWRS, 

West Basin) that spans 0.9–2.2 kWh/m3, though operational FAT systems typically report 

electricity intensities of approximately 1.1–1.4 kWh/m3.47–49 We estimate a range for non-

membrane based BAF systems (e.g., Gwinnett County) of 0.26–0.40 kWh/m3, which is closer to 

the reported average electricity intensities of 0.37 kWh/m3.8 Treatment trains for the selected 

potable reuse systems in Figure 5A are further described in Table S1.

Page 15 of 26 Environmental Science: Water Research & Technology



Figure 5. (A) Comparison of the process-based electricity intensities (kWh/m3) for a subset of 

10 potable reuse systems with unit processes reported by more than one source (See Table S4 for 

treatment trains of selected facilities). The black triangle represents actual electricity 

consumption at four operational facilities.42–45 (B) Process-based electricity intensities (EIs) by 

feedwater type. The “EI min” represents the computed electricity intensity of the system using 

the minimum electricity consumption of all unit processes, while the “EI max” is the computed 

range using the maximum electricity consumption of all unit processes. The “Full EI Range” 

represents the processed-based electricity intensity from the 25th percentile of the EI min to the 

75th percentile of the EI max.

Page 16 of 26Environmental Science: Water Research & Technology

https://www.zotero.org/google-docs/?Sh9wmH


Despite the data limitations that lead to uncertainty and variability in estimated energy 

intensity of IPR facilities, we find that our estimated range of energy intensity is inclusive of the 

documented energy intensity of operational facilities. Operational facility energy intensity for the 

four facilities is at the far lower end of the estimated range, reflecting judicious selection and 

operation of unit processes for the feed water quality. While this is an intuitive finding, it is 

drawn from a very limited dataset of operational facility data and it underscores the importance 

of generating a larger validation dataset for IPR facilities.

The variation in IPR energy intensity across facilities is readily explained by the 